



CENTRO DI RICERCA E SPERIMENTAZIONE
PER L'INDUSTRIA CERAMICA

www.centroceramico.it

Sassuolo, 25/10/2023

Ceramic'Arte
Via Caduti sul Lavoro, 1
73010 Veglie (LE)

TEST LABORATORY

TEST REPORT No. 3541/23

Requested by:	Ceramic'Arte Via Caduti sul Lavoro, 1 73010 Veglie (LE)
On (date):	11/09/2023
For the sample marked:	"PORCELLANATO PER MOSAICO"

The results reported relate only to the samples tested.

No responsibility is taken for the accuracy of the sampling unless it is done under our own supervision.

The reproduction of this test report is only authorized in the form of a complete photographic facsimile.

Our written approval is necessary for any partial reproduction.

The texts in inverted commas are Customer's declarations and fall under his responsibility.

This test report consists of 3 pages this cover included.



DESCRIPTION OF THE SAMPLE: Ceramic tiles 15 x 15 x 0.65 cm, marked "PORCELLANATO PER MOSAICO"

Manufacturer: -----

Sampling details

- Where: -----

- Date: -----

- By whom: CUSTOMER

- How (methods): -----

Date of receipt in laboratory: 22/09/2023

TESTS PERFORMED:

		Date of starting	Date of ending
<input checked="" type="checkbox"/>	Determination of scratch hardness according to Mohs	28/09/23	28/09/23



Determination of scratch hardness according to Mohs

The test was performed drawing the proper surface of the specimens with minerals of Mohs scale.

RESULTS:

Specimens	1	2	3
Mohs hardness	3	3	3

Pietro Bruzzi
Technical verification



P Prof. Maria Chiara Bignozzi

Director
Leonardo Saxevezin

End of report